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APPLICANT Hif§ 4+ 5] : PROTECTIVE INDUSTRIAL PRODUCTS
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ELAT 1-11%;

6/F KAR WAH INDUSTRIAL BUILDING
8 LEUNG YIP STREET

. YUEN LONG, N.T HONGKONG
CHINA

Date of receipt ¥ #% H £ :2021-06-22
Testing period i & # :2021-06-24

Buyer £FK: — 12021-06-25
Style / Article no. 3% :16-573
Test(s) requested MR ER 1 — For CE Marking : Yes
Service i 5525 : EXPRESSHIE Previous report B ik #H & <5 -
Brand / Section f&hf Product category /= i H s
Season ZFEf e Product type = i 2 ! —n
End use fit 4 i i Test stage MR Bt :FIRST TEST
Factory name .| #&F% — Supplier name {7 i 4 =
Factory code ] {88 :— Exported to H 1% =
1. Conclusion MiR&E i :
Tests description i i#.42 7 Conformi etk
ANSI-ISEA 105: 2016
1 Cutting resistance TDM i 7 $1 44 i Level A7

Pass: requirements met  Fail: requirements not met  None: no conclusion for this test  N/A: not applicable

it fFEER Rilig: FHEER ARAFHIE N/A: FIEH

==l

Approved by

» \

Henry YAN &
Laboratory Manager

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s. %ﬁed.
Except by special arrangement, the test items wil not be retained by CTC Shanghai for more than 3 months. The test report shall not % o
except in full, without the written approval of the testing laboratory. BRLRE
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.

R G HCTC Bl A, FEMEASI BT 2 A K. FRE T AORNE ROUTEA R RA R FERHTER, CTC HHER i A & 8 (RA7 IR
A3 H . ERERERAESI A, REALBEMREET, FAMARB=TFAAEETHER.

HE FAT IR G PR, A% R S UK A AR AR B e R .
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2. Sample description assigned by laboratory SZ36 = i :

Size 144 Analyzed product Tl #E & Description fiiid Sample information £ i {5 5
GLOVE

grey (black/grey) PU(high
performance
polyethylene) /steel/glass
fiber/polyester/nylon/spandex)
palm F 4

210605833

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s3
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not % duced,
except in full, without the written approval of the testing laboratory. ERERE
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
ARG HCTC Rl A, MR A i s AT 2 AR AR R P AR RO AR R AL, AR R R, CTC g Pyl i 0 O 77 300 B
934 B . ERRIRGE RIS B, RERLWHMREIF, EAAARS =S L.

FI)E FAR IR 5 1 A T, AR R S SR 5% 0 R R 5E B .
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3. GLOVE/

grey(black/grey) PU(high performance polyethylene)/steel/glass
fiber/polyester/nylon/spandex) palm Fi

Method Client Requirement Unit Result Conformity
Jii% BPER BAor SR et
(+)(*) 5.1.1. Cutting resistance ASTM F2992 /F2992M -
TDMif L)% 1 Bk 15
Correction factor of the sharp edge of 0.89
the blade with the neoprene JJ i E& ] B
R R EL
Load for a distance of 20 mm cutlJ] g 4000
F120mmfT 7 B0
Performance levelff it 2 45 Level A7
END OF TEST REPORT
- MERA -

(+)CNAS accreditation CNAS A #] (*)CMA accreditation CMA A A

Unless otherwise specified, the physical test items in this report performed in CTC Shanghai lab were conditioned and tested in
the environment of T 23+2°C / RH 5044 %.

BRIEREAIHEE, AR P ECTC g #EAT AW BRI 0051 B ARFE LLFAEE T SE T4 Bk T 23+2° C / RH 50+4%.

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard

Classification Table for Cut Resistance
(ANSI-ISEA 105)

Weight (grams) needed to cut
Level through material with 20 mm of
blade travel

A1l >=200
A2 >=500
A3 >=1000
Ad >=1500
A5 >=2200
A6 >=3000
A7 >=4000
A8 >=5000
A9 >=6000

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the sg
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not %
except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
HRE HCTC EMF A, IR AR S IA 2 $AR K. HMEPHRNER R RATR. FEMHRER, CTCEifFn Hrilk & i R £ MR
W34 . EAEIIR G R A A, RERLR MR, FANARE=S A E ZHEE.

HI5E A WU 5 R AT, SR AR S A 4 SR AT O R AN o B




